
Minimize your waste

User Instruction
Model A101	 Original

A101/GB/ver1-2022

GB



Dear Customer!

Thank you for choosing our product and congratulations with your new Mil-tek product.

In order for you to achieve the best possible results with your new Mil-tek product, we kindly ask you to study the following pages 
carefully, before starting your new press.

Mil-tek Danmark A/S
Torstedvej 4-8

DK-6990 Ulfborg
Denmark

Phone : +45 9675 8000
Fax :     +45 9675 8100

E-mail : info@miltek.dk
www.mil-tek.com

Minimize your waste

Dear Customer!



03User Instruction / Model A101

Table of Contents

05	 Safety Regulations

07	 Technical Data

09	 CE Declaration of Conformity

11	 Transport & Installation Guide

13	 Lockout / Tagout Procedure

15	 Manual for Operation

17	 Maintenance

20	 Checklist of Maintenance

22	 Safety Related Control System

 
 

25	 Troubleshooting

27	 Drawings and parts lists

28	 Pressing chamber complete drawing

30	 Door complete drawing

32	 Cylinder and press plate complete drawing

34	 Control unit drawing

36	 Locking unit drawing

38	 Upper door locking lever drawing

40	 Pneumatic diagram

43	 Warranty

44	 Service Check





05User Instruction / Model A101

REGULATIONS FOR USING THE CAN PRESS:
The Can Press can only be used for pressing empty cans and metal containers. Please remove the lid of the container, so it will not come 
under overpressure and explode.

Spray cans, aerosol cans or gas containers, cans with dangerous material or solid materials must never be pressed in this Mil-tek product 
as this can involve danger of life or cause an explosion.

Furthermore it is prohibited to press solid materials such as metal, wood, glass etc. as this can cause damage to the machinery as well 
as cause personal injury. 

RESPONSIBILITY
Mil-tek Denmark declines any liability and responsibility if any alterations or if otherwise 
adjustments are made to the machine according to the manual and maintenance manual, and including any damage to the safety valve.

Mil-tek and its Sales Representatives and distributors cannot be held liable for any adjustments or modifications, which are not shown or 
stated in this manual. 
Under no circumstances may any changes be made to this machine or the use of any unoriginal spare parts without written consent from 
the Mil-tek manufacturer. Any changes or the use of unoriginal parts may result in personal injury and are therefore prohibited.

Mil-tek cannot be responsible for the use of the Can Press, if anything other than Mil-tek 
Original Banding is used to tie the bales, as Mil-tek Denmark cannot guarantee for the quality and origin of any alternative banding!

USER MANUAL IN ORIGINAL ENGLISH VERSION
This user manual is translated from English. As a part of Mil-teks policy for keeping the environment, Mil-tek do not deliver the original 
version of the manual without any specific request from customer or authorities. 
If the original version is needed for any purpose, please send a request per e-mail to 
info@miltek.dk or call Mil-tek Denmark at +45 9675 8000.

Safety Regulations



 454 
 490 
 521 

 2
00

5 

 5
01

 
 7

93
 

 1
39

5 

 490  300  300 

 4
90

 
 4

20
 

 4
20

 
 4

90
 Operator

Zone
Unloading

Zone

 509 
 402 

 18 

Main-
tenance

Zone

Main-
tenance

Zone

Measurments of correct instalation



07User Instruction / Model A101

Power source:	 Compressed air, 8 - 10 bar
Height:	 2005 m
Width:	 525 mm
Depth:	 510 mm
Net weight excl. leg set:	 110 kg
Noise level:	 < 70� dB (A)
Pressure:	 2250 kg at 8 bar
Pressure control valve:	 10 bar
Capacity:	 Cans/metal container up to 30 litre 
Automatic bale out system:	 No
Approved:	 CE, EN16500

Leg set
Height:	 750 mm
Width:	 474 mm
Depth:	 404 mm
Net weight:	 14 kg

Technical Data





09

CE Declaration of Conformity

EU declaration of conformity to directive 2006/42/EU - The 
machinery directive Annex II A.

Name of Manufacturer Mil-tek Danmark A/S

Full Address Torstedvej 4-8 
DK-6990 Ulfborg
Danmark

Name and address on 
the person authorized to 

compile the technical dossier

Kristian Skannerup
Torstedvej 4-8 
DK-6990 Ulfborg
Danmark

Description of the machine Can Press

Commercial designation
Generic denomination

Function 

Machines for compacting can materials or recyclable fractions - Vertical Can presses

Model / Type A101

Serial Number A101-ST-1-0-0000 to A101-ST-1-0-9999

This machine is in conformity with the essential health and safety requirements of 2006/42 EU - The machinery directive

Notified Body: Not relevant

Harmonized C standard
Harmoniseret C standard

EN 16500 - Machines for compacting waste materials or recyclable fractions - Vertical baling presses - Safety 
requirements

Other standards The standards used are used in addition to EN 16500

Safety related control 
systems

EN ISO 13849-1:2006
EN ISO 13849-1 / AC 2009
Safety of machinery - Safety-related parts of control systems - Part 1: General principles for design

EN ISO 13849-2:2012
Safety of machinery - Safety-related parts of control systems - Part 2: Validation

Place, date DK-6990 Ulfborg, 4th of October 2022

The empowered person
_________________________________________

Kristian Skannerup



Fig. 3

Fig. 4

Fig. 7

Fig. 1.1 Fig. 1.2 Fig. 5

Fig. 6Fig. 2



11User Instruction / Model A101

Transport & Installation Guide

Danger of damage
The Can Press is only to be transported and stored in the original 
packing from the manufacturer. Improper transport can lead 
to damage or functional errors of the Mil-tek Can Press. Only 
transport the Can Press upright with a fork lift or pallet lift. The 
fork lift or pallet lift must have a minimum capacity of 500 kg. 

– Bring the Can Press to its installation site with the fork lift or 
pallet lift.

– Minimum transport height 2005 mm.

Setting up the Mil-tek Can Press

Floor requirements
The surface must be:
– solid and horizontal surface.
– must withstand a point load of at least 40 kg.

Site requirements
The site can be indoors or outdoors.
The site must:
– be covered and dry.
– be sufficiently protected against weather conditions when 

outdoors.
– temperature +2°c to +50°c max. 
Contact your Mil-tek supplier if your site is below +2°c.

Pneumatic supply requirement
– compressed air, lubricated or non-lubricated.
– operating pressure 8 - 10 bar.
–  If the air supply is lubricated, it is important to keep 

lubricating after once started because the first oil will wash 
out the grease by which the components are pre-lubricated 
(oil for lubrication must be ACID-FREE).

–  In arears with high humidity, it can be necessary to mount an 
auto drainer on the air supply. Too much moisture in the air 
supply can affect the performance of your Can Press.

Unpacking, installation and taking into operation
– remove the original packing from the Mil-tek Can Press.
– check completeness of all items delivered (see delivery note).
– install the Mil-tek Can Press on its site.

Installaing the Mil-tek Can Press

1. Place the Can Press on a solid and horizontal sureface and 
secure the Can Press to the floor with the enclosed expansion 
bolts (fig. 1.1) or secure the Can Press to the wall (fig. 1.2).

2. Secure the can press and the leg set with the enclosed fittings 
(fig. 2).

3. Mount the quick exhaust valve and safety valve and connect 
the air hose (fig. 3 + 4). This must always be carried out by 
a qualified professional and competent person certified and 
trained to work with Mil-tek Can Presses.

4. The Can Press is then connected to compressed air, 8 - 10 bar 
and is ready to use. (fig. 5 + 6)

If static material is compacted in the Bale Press or the site 
requirements demand that the machine is connected to the 
buildings earth connection, - then the bolt for earth connection 
can be found on the lower back part of the machine (fig. 7).

Please read the “Manual for operation” carefully.



Fig. 5

Fig. 9 Fig. 11

Fig. 10

Fig. 12

Fig. 8



13User Instruction / Model A101

1. Close door and turn the door handle into closed position  
(fig. 8).

2. Disconnect the air supply by turning the lock-out valve from 
open (fig. 9) to lock position (Fig. 10).

3. The Can Press is now disconnected from the power source. The 
lock-out valve can be locked with a padlock (fig. 9) to ensure 
that the air cannot be connected by mistake. The Can Press 
can now be serviced without additional risk.

Option if auto drainer is mounted as accessories

Follow the lockout/tagout procedure as described above in 
points 1-3, and:

4. Disconnect the air supply by pressing down the red bottom 
(fig. 11).

5. The lock-out valve can be locked with a padlock (fig. 12) to 
ensure that the air cannot be connected by mistake. The Can 
Press can now be serviced without additional risk.

Lockout / Tagout Procedure



Fig. 13

Fig. 14

Fig. 15

Fig. 16

Fig. 17

Fig. 18



15User Instruction / Model A101

Please read the complete   
“Manual for operation” carefully.

1.	 The Can Press may only be used to press empty cans or metal 
buckets. Remove the cover from the container before pressing 
the material and place the empty container in the machine 
(fig. 13).

2.	 Close the door of the Can Press, by pushing the handle 
forward (fig. 14).

3.	 Pull the lever of the 3 Position Selector forward into the “I” 
(pressing) position (fig 15).

Notice: The pressing plate needs to be in the top position before 
you can open the top door (fig. 16).

4. The pressing plate will automatically return to top position 
when opening the door and the container can be removed 
(fig. 17).

5. Remove the drain plug underneath the pressing chamber to 
empty the can press for liquid (fig. 18).

Warning! 
Check all the containers before enter 
the press to ensure that it contains no 

undesired materials such as:
Wood, iron, glass, spray-cans, gas bottles/

containers or contains any type of fluid 
liquid etc.

Remove cover from bucket or cans to avoid 
an explosion.

Manual for Operation



Fig. 5

Fig. 20

Fig. 21Fig. 19



17User Instruction / Model A101

Make sure that the air supply has been 
disconnected for the Can Press before 
starting the following procedure.

Lubrication of Can Press once a month, - or if the Can Press is not 
activated by closing the upper door or if the door handle 
feel resistance when it meets the activation valve:
A) Disconnect the air hose near the Can Press. (this is a ‘quick 

fit’ push-in coupling).
B) Pour a small amount (20-25 ml) of ACID FREE oil into the air 

hose (fig. 19) 
C) Reconnect the air hose  - ensure that it is ‘locked’ into the 

coupling. 
D) Reconnect the air supply to the press.

Lubrication of cylinder once a month, - or if the piston is 
too slow to return to the starting position:
A) Disconnect the air hose on the top of the cylinder  

(this is a ‘quick fit’ push-in coupling). (fig. 20)
B) Pour a small amount (20 drops) of ACID FREE  

oil into the air hose (fig. 21) 
C) Reconnect the air hose  - ensure that it is  

‘locked’ into the fitting. 
D) Reconnect the air supply to the press.

Maintenance



Fig. 22 Fig. 24

Fig. 23 Fig. 25



19User Instruction / Model A101

IMPORTANT! 
Too much moisture in the air supply can affect the 
performance of your Can Press. 

This can be avoided by the following:
A) Draining your compressor tank every 7 days.  

(fig. 22) (Please refer to the enclosed manual for  
the compressor)

B) Fit an auto drainer (fig. 23) on your air supply line (available 
at your supplier).  
We recommend that in any situation where more than 25 
m of air line is used, an auto drainer should be fitted as 
standard. Mount the auto drainer at the special fitting on left 
side at the Can Press (fig. 24). 

Stroke counter (fig.25) counts all strokes and indicates when it 
is time for service. 
Please see “Checklist of Maintenance” page 20 and “Safety 
Related Control System” page 22.

Service in general:
In order to secure safety throughout the entire lifetime of the 
machine and springs, the machine should be serviced at least 
once a year. 
The yearly service may only be done by a skilled person, certified 
by Mil-tek DK to carried out on Mil-tek produced machines. 

Maintenance



Checklist for Bale Press Daily Monthly Yearly Strokes

Function check of safety system X

Check for leaks in Pneumatic system X

Lubrication of Can Press X

Lubrication of cylinder X

Lubrication of the piston pole X

Replace quick exhaust membrane X

Check of safety system X

Yearly Maintenance X

Replace silencer X 65.000

Replace breather silencers X 65.000

Replace springs 3 years 65.000

Replace activating valve 3 years 200.000

Cylinder – Clean and grease 3 year 200.000

Replace diaphragm 6 years 400.000

Replace all valves 6 years 400.000

Replace battery in counter 6 years 400.000

- The point which have both an yearly- and an stroke-interval, will have to be performed by whatever interval that may be first.

Checklist of Maintenance



21User Instruction / Model A101

Checklist of Maintenance

Checklist for Mil-tek compressor Daily Monthly Yearly Strokes

Safety devices X

Electrical cables and plug X

Drain condensed water container X

Function of Electrical water drainer X

Replace air filters X

- For more details on the compressor checklist, see the manual for the compressor.



Safety Related Control System

The Safety Related Control System architecture is category 1, performance level c in accordance with ISO 13849-1:2010. To make sure 
this high safety level is obtained during the machines lifetime, it is very important that the Safety Related Control System is serviced in 
accordance with the below description:

Function Check of the Safety Related Control System:

The function checks are carried out on an empty machine. The check must be made by a competent person, that knows the normal 
operation of the machine.

1. With thedoor open, the lever of the 3 pos. selector should be locked in “0“ off position.
2. With the door, slightly open (approx. 2 deg. or a 10 mm opening between the top door and chamber), the lever of the 3 pos. 

selector should be locked in “0” off position.
3. With door closed start a pressing cycle. When full stroke is achieved, pull out the handle on the top door and make sure that the door 

cannot be opened fully before the pressing plate is in the top position.
4. With door closed, move the lever of the 3 pos. selector from “0” to “I” and back again.  

Check that the cycle counter, counts the cycle.

If any failure is found during the function check, of the Safety Related Control System, the machine turned off and ...

Turn off the power according to the instructions on page 13. Then call an authorized technician to make the repairs, before the machine 
is used again.

The replacement of all the safety related components must be made by a competent skilled person, certified by Mil-tek Denmark to carry 
out service checks on Mil-tek products.

Safety Related Control System



23User Instruction / Model A101

Service Intervals on Safety Related Components of the Control System:

The interlock valve (V5 Door) must be changed every 200.000 strokes or every 3 years.

Valve: Date: Strokes on counter: Done by:

Safety Related Control System





25User Instruction / Model A101

Problem: Check point number

The Can Press does not press/function 1, 2, 3, 4, 5, 8

The Can Press is leaking air 6, 7

The pressing plate returns slowly or pumps when the Can Press is pressing 6

The pressing plate does not return when 3 pos. selector is in “N” or “I” pos. 8

The pressing plate returns slowly 9, 10

The pressing plate does not return fully and top door can’t be opened 9, 10

The compressor manometer is showing zero “pressure” 11

Check points:

1. Check that the lever of the 3 pos. selector is in the “I” Press position
2. Check that the Main Switch is in “I” ON position
3. Check the air supply is plugged in
4. Check the pressure of the air supply
5. Check the air supply installation for trapped pipes or any “blocks”
6. Check for leaks in pipes and valves on the Can Press
7. Check for leaks in pipes in the installation
8. Check the function of the Interlock valve V5 Door (see also Function Check of the Safety Related Control System)
9. Check the lubrication of the cylinder (see also maintenance)
10. Check the tension of the springs or for broken springs
11. Check the troubleshooting section in the manual for the compressor.

Troubleshooting





27

3

1

2

4

 Rev.: Description: Date:  Int.:

A First check-in 01-09-2022 PGR

POS. QTY. ITEM NO. PART NUMBER DESCRIPTION

1 1 Drawing 3101-9-010 Pressing chamber complete

2 1 Drawing 3101-9-020 Door complete

3 1 Drawing 3101-9-030 Cylinder and press plate complete

4 1 Drawing 3101-9-040 Leg set complete

Can Press - Model A101 3101-9-000
A4 SHEET 1 OF 1

Drawing no.:

File:
COPYRIGHT: This drawing may not be copy or reproduction in part or as a whole without the written permission of MIL-TEK - DANMARK A/S

Title:

Constructor:Date:Status: 01-09-22 PGRApproved3101

3101-9-000

Model:

User Instruction / Model A101

Drawings and parts lists



6

7

3

20

9

16

2 12 13

10 514

15

18

1

8

11

20

4

1719

7

 Rev.: Description: Date:  Int.:

A First Check-in 01-09-2022 PGR

Pressing chamber complete 3101-9-010
A4 SHEET 1 OF 2

Drawing no.:

File:
COPYRIGHT: This drawing may not be copy or reproduction in part or as a whole without the written permission of MIL-TEK - DANMARK A/S

Title:

Constructor:Date:Status: 01-09-22 PGRApproved3101

3101-9-010

Model:

Pressing chamber complete drawing



29

POS. QTY. ITEM NO. PART NUMBER DESCRIPTION

1 1 220166 2101-1-100 Press chamber 2101

2 1 700036 2101-5-023 Mounting bracket

3 1 222192 2101-5-825 Left side cover 2101

4 1 222193 2101-5-826 Right side cover 2101

5 2 222191 2101-5-831 Wall brackets

6 1 Drawing 2101-9-500 Control unit

7 1 Drawing 2101-9-530 Locking unit and counterweight

8 1 690006 00-5-517 Cycle counter

9 1 790103 00-8-V08 Shut-off valve

10 1 880887 0109-5-F40x40 Radial bearing 40x40

11 3 780366 W0970530053 Silencer MW SFE, 1/4"

12 2 770140 001-013-05-016 Hex head screw DIN 933 - M5x16

13 2 770050 001-208-06-016 Hex socket head BH. ISO 7380 - M6x16

14 2 770051 001-208-08-020 Hex socket head BH. ISO 7380 - M8x20

15 2 770025 001-208-12-020 Hex socket head BH. ISO 7380 - M12x20

16 2 770514 001-418-06-000 Hex flang nut DIN 6923 - M6

17 1 780490 001-508-13-000 Socket Srew SP. DIN 908 - 1/2"

18 2 771008 001-820-12-000 Facet washer DIN 125 B - ø13x24x2,5

19 1 769990 002-115-06-015 Bonding screw green - M6x15

20 6 900314A2 002-208-06-012 Torx Pin head BH. - M6x12

Pressing chamber complete 3101-9-010
A4 SHEET 2 OF 2

Drawing no.:

File:
COPYRIGHT: This drawing may not be copy or reproduction in part or as a whole without the written permission of MIL-TEK - DANMARK A/S

Title:

Constructor:Date:Status: 01-09-22 PGRApproved3101

3101-9-010

Model:

User Instruction / Model A101

Pressing chamber complete parts list



10

3

4 1

9

6

2

7

5

8

 Rev.: Description: Date:  Int.:

A First check-in 01-09-2022 PGR

Door complete 3101-9-020
A4 SHEET 1 OF 2

Drawing no.:

File:
COPYRIGHT: This drawing may not be copy or reproduction in part or as a whole without the written permission of MIL-TEK - DANMARK A/S

Title:

Constructor:Date:Status: 01-09-22 PGRApproved3101

3101-9-020

Model:

Door complete drawing



31

POS. QTY. ITEM NO. PART NUMBER DESCRIPTION

1 1 221154 2101-1-200 Door

2 2 775064 0-5-165 Door hinge

3 1 700011 00-5-551 Upper door lockhook

4 1 Drawing 00-9-540 Upper door locking lever

5 2 770530 001-283-08-000 All metal flang lock nut DIN 6927 - M8

6 2 770073 001-101-08-120 Hex socket head CH. DIN 912 - M8x120

7 4 770050 001-208-06-016 Hex socket head BH. ISO 7380 - M6x16

8 2 770052 001-208-06-020 Hex socket head BH. ISO 7380 - M6x20

9 4 224814 002-109-08-000 Nut caps - M8

10 3 769996 002-214-08-010 Torx head BH. - M8x10

Door complete 3101-9-020
A4 SHEET 2 OF 2

Drawing no.:

File:
COPYRIGHT: This drawing may not be copy or reproduction in part or as a whole without the written permission of MIL-TEK - DANMARK A/S

Title:

Constructor:Date:Status: 01-09-22 PGRApproved3101

3101-9-020

Model:

User Instruction / Model A101

Door complete parts list



16

2

3

6

10

23

11

13

12

118 4 25

17

22

7

5

24 17 19 914158

21

20

 Rev.: Description: Date:  Int.:

A First check-in 01-09-2022 PGR

Cylinder and press plate complete 3101-9-030
A4 SHEET 1 OF 2

Drawing no.:

File:
COPYRIGHT: This drawing may not be copy or reproduction in part or as a whole without the written permission of MIL-TEK - DANMARK A/S

Title:

Constructor:Date:Status: 01-09-22 PGRApproved3101

3101-9-030

Model:

Cylinder and press plate complete drawing



33

POS. QTY. ITEM NO. PART NUMBER DESCRIPTION

1 1 221453 2101-1-300 Press plate

2 1 220600 0980-Diaphragm ø190 Cylinder seals incl. O-ring

3 1 220100 0981-O-ring Ø192x2 mm O-ring Ø192x2 mm

4 1 700017 00-5-581 Guide for safety boomerang

5 1 221000 0-5-771 Pistonpole ø40x605 mm.

6 1 220221 0-5-844 Alu. cylinder Ø 200x540 mm.

7 6 220802 0-5-846 Tie rod M10x590 mm.

8 1 222116 0-5-940 Toplid for ø190 cylinder with 7 holes

9 2 220913 0-5-964 Top hook for spring

10 2 880171 00-5-969 End cab spring protecting tube

11 2 220417 00-5-971 Outside protecting tube for short springs

12 2 220418 00-5-972 Inside protecting tube for short springs

13 2 220430 00-5-975 Short spring ø5,5 x 47,0 x 545,0 mm.

14 1 222401 00-8-V02 Quick exhaust valve 1/2"

15 1 222501 2310 U-1 _2 Silencer 1/2"

16 1 770300 001-013-12-030 Hex head screws FZB - M12x30

17 12 770550 001-109-10-000 Hex nut DIN 934 - M10

18 1 770098A2 001-208-12-030 Hex socket head BH. ISO 7380 - M12x30

19 6 771022 001-820-10-000 Facet washer DIN 125 B - ø10,5x20x2

20 1 771008A2 001-820-12-000 Facet washer DIN 125 B - ø13x24x2,5

21 1 771010 001-826-12-000 Fender washer DIN 9021 A - ø13x37x3

22 6 771015 001-877-10-000 Spring washer DIN 127 B - ø10,2x18,1x2,2

23 2 880567 001-894-05-070 Split pin DIN 94 - ø5x70

24 6 224815 002-109-10-000 Nut caps - M10

25 2 900314A2 002-208-06-012 Torx Pin head BH. - M6x12

Cylinder and press plate complete 3101-9-030
A4 SHEET 2 OF 2

Drawing no.:

File:
COPYRIGHT: This drawing may not be copy or reproduction in part or as a whole without the written permission of MIL-TEK - DANMARK A/S

Title:

Constructor:Date:Status: 01-09-22 PGRApproved3101

3101-9-030

Model:

User Instruction / Model A101

Cylinder and press plate complete parts list



32

23

12

17

11

24

28 10 28 26 14

13

32

31

8 15 9 30 29

3

27

6

22

2

1

22
16

27 6 7

18

29
28

4

20

25

19

21

23

5

ITEM NO.: 791043A2

 Rev.: Description: Date:  Int.:

C Locking pawl has been changed from:
Serial No. 2101-RF-1-0-0011 03-05-2017 PGR

B First check in 07-12-2015 PGR

Control unit 2101-9-500-A2
A4 SHEET 1 OF 2

Drawing no.:

File:
COPYRIGHT: This drawing may not be copy or reproduction in part or as a whole without the written permission of MIL-TEK - DANMARK A/S

Title:

Constructor:Date:Status: 01-04-15 PGRApproved2101

2101-9-500

Model:

Control unit drawing



35

POS. QTY. ITEM NO. PART DESCRIPTION

1 1 700038A2 2101-1-500-A2 Console

2 1 700040A2 2101-1-511-A2 Interlocking shaft

3 1 700002A2 00-1-520-A2 Safety boomerang

4 1 220504 2101-8-V05 Activation valve

5 2 700044A2 00-5-525-A2 Lock for interlocking shaft

6 7 700007 00-5-514 Spacer bushing

7 4 700022 00-5-515 Compression spring - 50N

8 1 690008 00-5-516 Switch for cycle counter with wire

9 2 770610 00-5-520 Cable tie 140x3,6

10 1 700012A2 00-5-561-A2 Cam bushing

11 1 700013A2 00-5-562-A2 Activation handle

12 1 700014A2 00-5-671-A2 Arm shaft No. 2.

13 1 700054A2 00-5-676-A2 Locking pawl  No. 2.

14 1 700016A2 00-5-573-A2 Spacer bushing

15 1 700018A2 00-5-583-A2 Spacer for switch

16 2 700025A2 00-5-584-A2 Nut plate 2 x M8

17 1 880127 0404-5-002 Plastic cover for handle

18 2 769993A2 002-208-05-020 Torx Pin head BH. - M5x20

19 1 770084A2 001-101-06-012 Hex socket head CH. DIN 912 - M6x12

20 3 770028A2 002-113-04-035 Torx head UH. - M4x35

21 2 770528A2 001-109-05-000 Hex nut DIN 934 - M5

22 7 771045A2 001-414-06-020 Hex flange bolt DIN 6921 - M6x20

23 2 771003A2 001-826-08-000 Fender washer DIN 9021 A - ø8,4x24x2

24 1 771013A2 001-877-08-000 Spring washer DIN 127 B - ø8,1x14,8x2

25 1 771041A2 001-887-20-050 Shim washer DIN 988 - ø20x28x0,5 mm.

26 1 771042A2 001-887-20-100 Shim washer DIN 988 - ø20x28x1,0 mm.

27 7 690000 002-125-08-001 Sleeve bushing ø8x10x11,5 mm.

28 4 690002 002-125-20-001 Sleeve bushing ø20x23x11,0 mm.

29 7 690003 002-126-10-001 Thrust washer ø10x18x2,0 mm.

30 4 900313A2 002-208-08-020 Torx Pin head BH. - M8x20

31 2 769991A2 002-214-03-020 Torx head BH. - M3x20

32 2 769999A2 002-214-08-016 Torx head BH. - M8x16

Control unit 2101-9-500-A2
A4 SHEET 2 OF 2

Drawing no.:

File:
COPYRIGHT: This drawing may not be copy or reproduction in part or as a whole without the written permission of MIL-TEK - DANMARK A/S

Title:

Constructor:Date:Status: 01-04-15 PGRApproved2101

2101-9-500

Model:

User Instruction / Model A101

Control unit parts list



6

8

7

2

1

9

6

8

4

10

3

5

10

 Rev.: Description:  Date:  Int.:

B New design, drawing and Item no. on part 00-1-630-A2, it fit the new design on upper door handle
Added from serial no. 2101-RF-1-0-0010 11-07-2016 PGR

A First check in 07-12-2015 PGR

Locking unit and counterweight 2101-9-530-A2
A4 SHEET 1 OF 2

Drawing no.:

File:
COPYRIGHT: This drawing may not be copy or reproduction in part or as a whole without the written permission of MIL-TEK - DANMARK A/S

Title:

Constructor:Date:Status: 07-12-15 PGRApproved2101

2101-9-530

Model:

Locking unit drawing



37

POS. QTY. ITEM NO. PART DESCRIPTION

1 1 700008A2 00-5-534-A2 Guide for locking plate

2 1 700049A2 00-1-630-A2 Lock for upper door

3 1 700045A2 00-5-565-A2 Counterweight

4 1 700046A2 00-5-566-A2 Stud bolts (DIN 976) - M6x70

5 1 700047A2 00-5-567-A2 Support for counterweights

6 2 771067A2 002-102-06-012 Fork head DIN 71752 - M6x12

7 1 770527A2 001-109-06-000 Hex nut DIN 934 - M6

8 2 771068A2 002-103-06-012 ES-bolt - M6x12

9 3 769997A2 002-214-05-010 Torx head BH. - M5x10

10 3 770514A2 001-418-06-000 Hex flang nut DIN 6923 - M6

Locking unit and counterweight 2101-9-530
A4 SHEET 2 OF 2

Drawing no.:

File:
COPYRIGHT: This drawing may not be copy or reproduction in part or as a whole without the written permission of MIL-TEK - DANMARK A/S

Title:

Constructor:Date:Status: 07-12-15 PGRApproved2101

2101-9-530

Model:

User Instruction / Model A101

Locking unit parts unit



42417

6

3

8

5

 Rev.: Description: Date:  Int.:

B
New design, drawing and Item no. on part 00-1-640-A2, it fit the new design on Lock for upper door.
Added from serial no.:
2101-RF-1-0-0010
2205-RF-1-0-0011

11-07-2016 PGR

A First check in 14-10-2015 PGR

Upper door locking lever 00-9-540-A2
A4 SHEET 1 OF 2

Drawing no.:

File:
COPYRIGHT: This drawing may not be copy or reproduction in part or as a whole without the written permission of MIL-TEK - DANMARK A/S

Title:

Constructor:Date:Status: 08-10-14 PGRApproved00

00-9-540

Model:

Upper door locking lever drawing



39

POS. QTY. ITEM NO. PART DESCRIPTION

1 1 700010 00-5-545 Center bushing for handle

2 1 700052A2 00-1-640-A2 Upper door handle

3 1 700009A2 00-5-544-A2 Tube for handle

4 2 690001 002-125-10-001 Sleeve bushing ø10x12x7,0 mm.

5 1 771001A2 001-820-08-000 Facet washer DIN 125 B - ø8,4x16x1,6

6 1 880130 0404-5-001 Plastic cover for handle

7 1 900317A2 002-208-08-025 Torx Pin head BH. - M8x25

8 2 770421A2 001-105-05-006 Socket set screws DIN 916 - M5x6

Upper door locking lever 00-9-540-A2
A4 SHEET 2 OF 2

Drawing no.:

File:
COPYRIGHT: This drawing may not be copy or reproduction in part or as a whole without the written permission of MIL-TEK - DANMARK A/S

Title:

Constructor:Date:Status: 08-10-14 PGRApproved00

00-9-540

Model:

User Instruction / Model A101

Upper door locking lever parts list



Fi
lte

r r
eg

ul
at

or

2

P
os

iti
vt

 a
kt

iv
er

et
 v

en
til

er
 ”t

va
ng

sf
ør

te
 v

en
til

er
”

P
os

iti
ve

 a
ct

iv
at

ed
 v

al
ve

s 
”fo

rc
e-

ac
tu

at
ed

 v
al

ve
s”

Ti
lv

al
g:

 V
an

du
ds

ki
lle

r 
O

pt
io

n:
 W

at
er

 s
ec

re
te

C
1

P
re

ss
e 

cy
lin

de
r

P
re

ss
 c

yl
in

de
r

V
1

O
ve

rtr
yk

sv
en

til
S

af
et

y 
re

le
as

e 
va

lv
e

V
2

H
ur

tig
 u

dl
uf

te
r

Q
ui

ck
 e

xh
au

st
 v

al
ve

V
5

V
en

til
 fo

r a
kt

iv
er

in
g

V
al

ve
 fo

r a
ct

ua
tio

n

V
8

Lå
sb

ar
 h

ov
ed

af
br

yd
er

Lo
ck

eb
le

 m
ai

n 
sw

itc
h

10

3

3

3

1

1

1
1

2

2

1
3

2

A
Fi

rs
t c

he
ck

-in
27

-0
5-

20
15

A
M

I

 R
ev

.:
D

es
cr

ip
tio

n:
D

at
e:

 In
t.:

D E FC

1
2

3
4

BA

3
2

1
5

C D

4
6

7
8

A B E

M
il-

te
k 

- D
an

m
ar

k 
A

/S
To

rs
te

dv
ej

 4
 - 

8
DK

-6
99

0 
Ul

fb
or

g
+4

5 
96

75
80

00

St
at

us
:

G
en

. t
ol

.:

21
01

A
pp

ro
ve

d
A

M
I

27
-0

5-
20

15
D

at
o:

C
on

st
ru

ct
or

:

Su
rfa

ce
:

W
ei

gh
t:

D
im

en
sio

n:

Q
ua

lit
y:

M
at

er
ia

l:

M
od

el
:

Tit
le

:

C
O

PY
R

IG
H

T:
 T

hi
s 

dr
aw

in
g 

m
ay

 n
ot

 b
e 

co
py

 o
r r

ep
ro

du
ct

io
n 

in
 p

ar
t o

r a
s 

a 
w

ho
le

 w
ith

ou
t t

he
 w

rit
te

n 
pe

rm
is

si
on

 o
f M

IL
-T

EK
 - 

D
AN

M
AR

K 
A/

S

Fil
e:

D
w

g.
no

.:

SH
EE

T 1
 O

F 
1

A
3

 k
g

21
01

-8
-0

01

Pn
eu

m
at

ic
 d

ia
gr

am
 fo

r c
an

 p
re

ss
 m

od
el

 2
10

1
Pn

eu
m

at
ik

 d
ia

gr
am

 ti
l d

ås
ep

re
ss

er
 m

od
el

 2
10

1

Pneumatic diagram



41

Stykliste pneumatik diagram Model 2101 Rev.A

Pos Quantity Type Port Description Item no.
C1 1 Cylinder Ø190/500

3 Silencer 1/4" W0970530053 780366
V1 1 Valve Z14.0356/11 222600
V2 1 Quick exhaust valve 1/2" VSC 522-1/2 780700

1 Nipple 1/2" - 1/2" A 2102009 780344
1 Silencer 1/2" R 2310 U-1/2 222501
1 Nipple 1/2" - 1/4" P 2104004 780346
1 Elbow 1/4" - ø8/6 P 2305004 780314

V5 1 Roller valve 3/2 NO 1/8" 88261K9 780547
1 Elbow R1/8"-G1/8" 1 2110001 780100
1 Extension 1/8" - 1/8" L=51 1 2150005 780375
2 Swivel Elbow 1/8" - ø8 1+2 2L31010 780030
1 Silencer 1/8" 3 W0970530052 780364

V8 1 Shut-off valve 1/4" 5612V102 780692
1 Silencer 1/8" B W0970530052 780364
1 Swivel Elbow 1/4" - ø8 R 2L31011 780040
1 Elbow R1/4"-G1/4" L 2110002 780156
1 Extension 1/4" - 1/4" L=51 L 2150007 780372
1 Tee 1/4"-1/4"-1/4" L 2117001 780381
1 Non-return valve 1/4"-1/4" L W3601000002 900549
1 Hose Adapter 1/4"-Ø12 L 2119007 780170

FR 1 Filter regulators B72G-2GK-AE3-RMN 999223
1 Gauge 18-013-898 455003

User Instruction / Model A101

Pneumatic parts list





43User Instruction / Model A101

Warranty

WARRANTY

Your Mil-tek product is guaranteed for 12 months from date of installation.
The warranty includes material failure and possible production failure.
The warranty does not cover:
Normal wear and tear, misuse or abuse, or damage by wrong usage.

Whilst under warranty, repairs or adjustments may only be carried out by authorized dealers or their agents using original Mil-tek spare 
parts. Otherwise, the warranty is invalidated.

Neither is the machine covered by warranty, if a failure is based on bad quality (rust, paticles, water) of air supply.

COPYRIGHT

Copyright of the drawings and Can Press are property of Mil-tek Danmark A/S. 

These user instructions shall remain confidential and shall only be used by authorized people in your company. Transfer to a third party 
is forbidden. All documentation is protected by the Copyright Act. Dissemination or copying of the documentation, including parts thereof, 
and use or communication of its contents is forbidden, unless express permission has been given for this. Such a breach of the Copyright 
Act will result in prosecution and liability for damages. We reserve the right to exercise the Copyright Act.



Date Done by Strokes Remarks

Service Check

Rating Plate:


